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Hardy BBT Limitaed CONCRETE

CONSULTWG ENQINE!WIWEWM SCRVIZLS TEST REPORT
q CERTI(FIED CONCRETE TESYING LABORATORY
G IN ACCORDANCE WITH STD A283 QFFICE
PROJECT NO. UAGTE1D
-~ T CL(';“T XYFEX CHEMICAL CORFORATION 715
I—XYF'EX CHEMICAL CORPOEATION DIVISION CQrY C1o
13731 MAYFIELD FLACE
RICHMONMD, B.C.
VeV ZEY9
AR
U fRf AN
. L .
ATTNz ME. DfAFCY MAINWARING ) At o
ECY — — g o g .
PROJECT TESTING OF CONCEETE STRENGTHS ST e
SET NO. Q NO. OF SPECIMENS 4 DATE RECEWED gy _ Sep.2€ DATECAST gy Sep.23
JENTI- AGE AVERAGE AVERAGE AVERAGE TYPE
FicaTion | DATE AT CIAMETER (mm) LENGTH MAXIMUM | cross-secTiona, |COMPRESSIVE | L
TESTED TEST OR OR LOAD AREA STRENGTH  |rpacTURE
NUMBER {DAYS) SIDE (mm x mm) SPAN (mm) (kN) (m2) (MPa) o
A Sep. 26 3 152, 305.2 250 0.01829 | LG
|3 Sep.30 7 152, 6 SO, E 325 Q.10 18. 3
& Ot 2 ne 1926 309, 2 515 Q. 01829 PR
D Oct. 21 8 13206 Q05,2 <1E Q.018EY S8 E
SPEC. STRENGTH £, 00 MPa ! CONCRETE TEMP °C | sLumP 96 om
CEMENT TYPE AIR TEMP *C | AIR CONTENT %
«EMENT CONTENT kg/m? | CAST TIME DENSITY
REGATE SIZE STBY .
AGGREG mm | CA! CLIENT PLASTIC kg/m3
ADMIXTURE MOLO TYPE HARDENED kg/m?
SUPPLIER INITIAL CURING TEMP.: MAXIMUM °c MINIMUM °c
MIX NO_ lv‘ x ‘_. (:) LOCATIONI
TRUCKNO REFERENCE $#1.
RUCKNO. CAST IN AFTERNOON.
TICKET NO.
COMMENTS:
BATCH TIME
LOAD VOLUME m3
CUMULATIVE VOL. m?
—  TESTMETHOD: CSA CAN3 A23e2 . . S e i
. Fage 1 END OF gppory — Hecdy BET Limiced
A B G D E F * * TYPE OF FRAGTURE REQ'D WHEN
E B m B mﬂ D CYLINDER FAILS TO MEET SPECIFIED W/WI
28 DAY STRENGTH PER - . .
Reporting of these (est rosults constitutes a lesting service only. Engineering interpratation or evaluation of the lost rosulls is provided only on written request.

HBLT 1875
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° Hardy BBT Limited * S CONCRETE

%) CERTIFIED CONCRETE TESTING LABORATORY : o : o b
IN ACCORDANGE WITH §TD A28 - . - OFFICE

~  PROJECT NO.

1O o CLIENT VAQLE18
e ; cc XYPEX CHEMICAL CORPORATION (13
l XYFEX CHEMICAL CORPORATION DIVISION COPY (1)
13731 MAYFIELD PLACE
RICHMOND, B.C.
LVEN 259
ATTN: MR. D'ARCY MAINWARING-
PROJECT ... .. N : .. :
TESTING OF CONCRETE STERENGTHS .
SET NO. - NQ, OF SPECIMENS 4 DATE RECEIVED g Sep.ZE DATECAST gy Sep. 23
r—— .
ENTI- AGE AVERAGE AVERAGE AVERAGE TYPE
FICATION DATE AT DIAMETER (mm) LENGTH MAXIMUM | caoss.secTionaL |COMPRESSIVE | | O0
TESTED TEST OR OR LOAD AREA STRENGTH  |FRACTURE
NUMBER | (DAYS) SIDE (mm x mm) SPAN {mm) (kN) (m2) (MPa) %
P Sep. 26 e 152.6 30%.2 pat=ps) 00182y 15,4
k 2ep. 30 7 192.6 BOS. 4z 0.01829 23.3
() Oet .=l zg 152,686 o0E. 594 O.01823 22059
D Oct.21 =8 122.6 SO, = 90 0H.018%%2 2.0
SPEC. STRENGTH Z0.00D  MPa | CONCRETE TEMP *C | sLume 80 am
CEMENT TYPE AlR TEMP *C | AIA CONTENT %
MENT CONTENT kg/m3 | CAST TIME DENSITY
AGGREGAT : . .

GGREGATE StZE mm | CASY BY CLYENT PLASTIC Kg/m32
ADMIXTURE MOLD TYPE : HARDENED kg/m?
suPPLIER INITIAL CURING TEMP.: MAXIMUM ve MINIMUM °c
MIX NO. MY LOCATION: -

REFERENMCE $£2 ¢ 3
TRUCK NO. 2%
TICKET NO.
COMMENTS:
BATCH TIME
LOAD VOLUME . m?
CUMULATIVE vOL, md
TEST METHOD: ©SA CAN3  A23e2 - _ _
Fage . 1 END OF mEFgRT — Hardy BBT Limited
A B C D g F *%TYPE OF FRACTURE REQ'D WHEN
@ S [:D B mﬂ D CYLINDER FAILS TO MEET SPEGIFIED 7,
28 DAY STRENGTH. PER
Aoporting of thesa test results constitutes a (esting service only. Engineering intorprotation or evaluation of the (st resulls is proviged only on written request.

HBLT 1-87/05
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Hardy BBT Limited |

CONCRETE
COMSULYING ENGINEERING § PROFCSSIONAL SEAVICES TEST REPORT
CEATIFIED ooucneré'fésrmc LABORATORY ot ' Lo v
IN ACCORDANCE WITH STD 4283 OFFICE
PROJECT NO. g
cuE vaQleld
- Lcl:cNT AYPEY CHEMICAL CORPORATION (10
'—X YFEX CHEMICAL CORPORATION DIVISION CTOFY (1)
13731 MAYFIELD FLACE
RICHMOND, B.C.
LVEN 2E9
ATTN: MR, DYAaRCY MAIMNWARING
PROJECY _ - _ _ S
C_JESTING OF CONCRETE STRENGTHS
SET NO. 1G NO. OF SPECIMENS 4 DATE RECEIVED oy | Bep. 26 DATE CAST =y | Bep. = E
~ .
JENTI- AGE AVERAGE AVERAGE AVERAGE TYPE
FICATION | _DATE AT DIAMETER (mm) LENGTH MAXIMUM | caoss-SECTIONAL |COMPRESSIVE | e
TESTED TEST OR OR LOAD AREA STRENGTH IrRACTURE
NUMBER {DAYS) SIDE {mm x mm) SPAN (mm) (KN} {m?y {MFa) wn
pu Sep. 25 = 192.6 205.2 230 0.01823 13,1
E Sen . 20 7 152.6 oOn .3 55H7 0,182 21.7
(- Qob .l e 192.6 205 . 2 T 0,019 RS I
Iy} Oct .21 e 152, 6 S00. 3 58 Q.10 30.5
SPEC. STRENGTH S, 00 MPa| CONCRETE TEMP *C | SLUMP ]75- mm
CEMENT TYPE AIR TEMP *C | AIR CONTENT %
~MENT CONTENT kg/md | CAST TIME DENSITY
AGGREGATE SIZE mm { CAST BY CLIENT PLASTIC kg/m?
ADMIXTURE MOLD TYPE HARDENED kg/m>
SUPPLIER INITIAL CURING TEMP.: MAXIMUM °C MINIMUM ‘c
MIX NO. YTy LOCATION:
REFERENCE #2 3.0%
TRUCK NO.
TICKET NO.
COMMENTS:
BATCH TIME
LOAD VOLUME m
CUMULATIVE VOL. m3
TEST METHOOD: CSA CAN3 A23e2 i .- Hardy 8 i
. Fage 1 END 0OF REFORT ardy BT Limited
A B C D E F «%TYPE OF FRACTURE REQ'D WHEN
@ B [D E U]H D CYLINDER FAILS TO MEET SPECIFIED -
28 DAY STRENGTH. PER -
Rapoarting of thasa test rosults constitutes a testing service only. Engineering interpretation or avaluation of the tas! resulls is provided only on wriltun request.

HBLY 1-87/05



Hardy BBT Limited CONCRETE
CONGULTING CNGINEEIUNG & MIOFESSIONAL SEUVICES TEST REPORT
CERTIFIED CQNC(-;ETE f’&STING I;ABOHATDRV ! B ‘
a8 1N ACCORDANCE WITH STD A283 OFFICE
ECY NO, -
- PROJ VADLE18
- 10 CL; AYPEX CHEMICAL CORFORATION (1
] XYFEX CTHEMICAL CORFORATION DIVISION oY (13
15731, MAYFIELD PFLACE
FICHMOND, E.C.
[_VEN 2G9
ATTN: MR. DTrARCY MATNWARTNG
ECT oo o _ e, g pen S
PROJECT TESTING OF CONCRETE STRENETHS
SET NO. 11 NO. OF SPECIMENS 4 " DATE RECEIVED 91.5ep. 26 DATECAST 51 Sap. =3
IOENTI- AGE AVERAGE AVERAGE AVERAGE -| TYPE
FicATION | DATE AT OIAMETER (mm) LENGTH MAXIMUM 1 cross-secTiona, |COMPRESSIVE | * o
TESTED TESY OR OR LOAD AREA STRENGTH  |rracYurE
NUMBER (DAYS) SIDE {mm x mm) SPAN (mm) (kN) {(m?) (MPa) *
A Sep.z2& ] 1852.6 SOn. 3 w3 . 01359 13.6
! Sey. 30 7 18206 Q0. = 445 . Olasy 2405
r (TR A= | ~83 152.6 2OG. = 615 U. 016823 33.6
1 Uot.2 a8 19206 S0%.F el Q.al8es B
SPEC. STRENGTH ZOL00  MPa | CONCRETE Temp °C | SLUMP 190 o
CEMENT TYPE AR TEMP “C | AIR CONTENT %
CEMENT CONTENT kg/m3 | CAST TIME DENSITY
AGGREGATE SIZE mm | CAST 8y CLTENT PLASTIC kg/md
ADMIXTURE MOLD TYPE HARDENED kg/m3
SUPPLIER INITIAL CURING TEMP.: MAXIMUM °C MINIMUM o
MIX NO. M x 2(.-, LOCATION:
REFERENCE 45 4%
TRUCK NO. 4
TICKEY NQ
COMMENTS:
BATCH TIME
LOAD VOLUME mi
CUMULATIVE VOL. m
TEST METHOD: CcSA CANZ  Az3ep - A - dy B8BT Limited
Fage 1 END 0F RERQRT ~ Hardy e
A 8 C D E F * «TYPE OF FRACTURE REQ'D WHEN
CYLINDER FAILS TOMEET SPECIFIED /w _— %
@ B m E D]}] D 28 DAY STRENGTH. PER ,/’, Z,/
Reparting of these lest resuils constitutes a testing service only. Enginesring interpretation or evaluation of the test results is provided only on writton reQquest.

HELY 1-87/05



JAY CURE ACID COMPARISON TEST ~ 7% H2504 SOLUTION
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